For Husgvarna Parts Call 606-678-9623 or 606-561-4983

Il EE

Yoo

o= ow o N
R

A
L)
i it
(1]
o Yupd B2 ‘-‘
LA

1.1991

Spare parts
Piéces détachées

WWW.mymowerparts.com



For Husqvarna Parts Call 606-678-9623 or 606-561-4983
TRACTOR REPAIR PARTS
7 46" TRACTOR MODEL 4140H

NOTE: ALWAYS USE CRIGINAL "" \
EQUIPMENT PARTS Use of service/ g™ g5 / A\l 2 ALL UNNUMBERED
replacement parts other than original 29, 0 ® 29  [eMs ARE INTERCHANGEABLE
parts may vaoid your warranty. Iy 53 WITH OPPOSITE SIDE

Part No, 316834

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TRACTOR REPAIR PARTS
46" TRACTCOR MODEL 4140H
5?_’ Part No. Description KNZV Part No. Dascription
1 310384 Seat 44 36149 Shoulder Bolt, 5/16-18 Thd.
2 310609 Cecal, Hydro 45 45602 Washer
3 305991 Channel, Seat 46 58330 Actuator Rod
4 304480 Channel, Seat 47 58326 Spring, Height Adjust
5 56030 Screw, Hx Hd, wd FI 48 58325 Knob, Height Adjust
5/16-18 x 3/4 In. 49 304730 Handle, Litt
4] 122007 Screw, Hx Hd, 5/16-18 x 3/4 in. 50 301238 Pawl, Height Adjust
7 311591 Decal, Deck Height 51 302380 Tie Rod
8 120393 Washer, Flat, 11/32 in. 52 121222 Cotter Pin
9 304481 Rod, Seat Support 53 308339 Bracket, L. H. Front Hanger
10 36368 | Hair Pin, .073 Dia. x 1.13 In. 54 | 308345| Assembly, Front Lift Shaft
11 305520 Seat Spring B5 308340 Bracket, R. H. Front Hanger
12 50634 Screw, Tap, 5/16-18 x 7/8 In, 56 308343 Bracket, Hanger
13 180018 Screw, Hx Hd, 1/4-20 x 5/8 In. 57 308955 Assembly, Rear Lift Shaft
14 995338 Screw, Hx, Wsher Hd, Tap 58 300302 Screw, Hx Hd, Tap #10x 1/2 In.
1/4-20 x 5/8 In. 59 120228 Screw, Hx Hd, 5/16-18 x 5/8 In.
15 308397 Fender Support, L. H. 60 308401 Support, Shift Piate
16 316329 Fender 61 56907 f Cover, Seat Spring
17 55273 Nut, Hx, Wd Fi, Lk 5/16-18 Thd. 62 315849 Quadrant
18 304475 Seat Support 63 51335 Nut, Hx, Wd Fl Lk, 1/4-20 Thd.
19 3044786 Suppert, Fender & Seat 64 1084 Washer, Flat, .281 x 1.00 x .063
20 302208 Bracket, Support Engage 65 274517 Washer, Flat, 13/32 In.
21 35497 |  Screw, Hx Wshr Hd Tap, 66 316700 | Decal, Husgvama U. 5. A 4140H
5/16-18 x 1/2 In. 67 316338 Operator's Manual
22 451815 Screw, 5/16-18 x .63 (Not lllustrated) English
23 1502 Nut, Lock, 1/4-20 Thd. 63 316839 Qperator's Manual
24 | "313039 Decal, Patent Pending 4WS (Not Hlustrated) French
25 316628 Decal, Hydrostatic 69 316834 Part's Manual (Not lllustrated)
26 313538 Decal, Relief Valve Operation English
27 120385 Washer, Flat
28 180020 Screw, 1/4-20 x .75
29 1498 Nut, Hx Ctrlk, 5/16-18 Thd.
30 306399 Fender Support, R. H.
31 303227 | Cable, Deck Lift
32 48306 Pulley
33 303230 Assembly, Pulley Bracket
34 305522 Shoulder Bolt, 5/16-18 Thd.
35 126211 Boit, Carriage, 5/16-18 x 5/8 In.
38 302205 Assembly, Upper Shaft
37 302383 Quadrant
38 9143 Lift Lever
39 300171 Shoulder Bolt, 5/16-18 Thd.
40 44108 Nut, Hx Wd Fi Lk 5/16-18 Thd.
41 300310 Clevis Pin
42 300311 E-Ring
43 302357 Link
Part No. 316834

WWW.mymowerparts.com




For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TRACTOR REPAIR PARTS

46" TRACTOR MODEL 4140H

WWW.mymowerparts.com

Part No. 316334



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TRACTOR REPAIR PARTS
46" TRACTOR MODEL 4140H
ﬁ:? Part No. Description ﬁ:,' Part No. Description
1 310577 Hood 40 995346 Screw, Self-Tap, 1/4-20 x 1/2 In.
2 25088 Shoulder Bolt, 5/16-18 Thd. 11 305280 Cover
3 1498 Nut, Hx, Ctrik, 5/16-18 Thd. 42 303228 Bushing, Upper Steering
4 306858 Lens, Headlight 43 305199 Dash, Upper
5 314885 Assembly, Foot Pad L. H. 44 303132 Steering Wheel
6 307437 Heat Shieid 45 456378 Pin, Spring,1/4 x 2 In.
7 300303 Screw, Hx Hd, Plastite 1/4 x 3/4 46 305850 Screw, Tap, 1/4-20 x 1/2 In.
8 305820 Tank, Gas 1.5 W/ Sensor 47 120854 Screw, Hx Hd, 1/4-20 x 5/8 In.
305804 Low Fuei Sensor 48 120382 Washer, Flat, 9/32 In.
9 12501 Cap, Fuel 49 1502 Nut, Hx, Ctrlk, 1/4-20 Thd.
10 309461 Bracket, Hood L. H. 50 302307 Shaft, Steering
11 56030 Screw, Hx Hd, Wd FI 51 302524 Pin, Dowel
5/16-18 x 3/4 In, 52 302314 Pinion, Steering
12 309460 Bracket, Hood R. H. 53 302498 Bearing, Flange
13 310670 Front Axle W/Bearings & Spindles 54 309195 Flate, Electric Clutch
14 120228 Screw, Hx Hd, 5/16-18 x 5/8 In. 55 2968 Washer, Fiat, 1/2 In.
15 706 Grease Fitting 56 20864 E-Ring
16 302303 Bearing, Spindle 57 57158 Bafl, Joint, 3/8 Thd.
17 36625 E-Ring 58 311087 Ratchet Fastener
18 1499 Nut, Hx, Ctrik, 3/8-16 Thd. 53 307112 Plug, Front Axle
19 305340 Spindle, R. H. 60 308115 Foam, Hood Battle
20 120382 Washer, Spilit, Lock 3/8 In. 61 47453 Wide Trim 18"
21 120369 Nut, Hx, 3/8-24 Thd. 62 306856 Grille
22 302306 Steering Arm, Upper 83 300440 Belt Guide
23 996416 Washer, Flat, 25/64 In. 64 312085 Screw, #4-24 x 1/2 In.
24 300328 Assembly, Tie Rod 65 306857 Clip, Tinnerman
25 | "305339 Spindle, L.H. 66 313539 Decal, Depress Clutch Brake
26 180134 Screw, Hx Hd, 3/8-16 x 2-1/2 In. 687 300302 Screw, #10x1/2 In.
27 306103 Support Bracket, Front Axle 68 312304 Bracket, Stop
28 122207 Screw, Hx Hd, 3/8-16 x 3 In. 69 316634 Decal, Pin Stripe R. H.
29 2483 Washer, Spring 70 53652 Screw, Hex Wd Fl, 5/16-18 x
30 55273 Nut, Hx, wd FI Lk 5/16-18 Thd. 3/4 In.
Kh! 642 Washer, Flat, 3/4 In. 71 138538 Washer, Intemal Tooth
a2 A Wheel & Tire Assembly, Front 72 316635 Decal, Pin Stripe L. H.
301140 Tire 73 311730 Decal, Wheel 4 Steer Husq.
312739 Wheel 74 307772 Cecal Oper Instr ERO Top Frame
24167 Valve Stem 75 307280 Decal, Dash, Chg, Gil, Fuel All
314416 Bearing Systems
33 302907 Drag Link 76 311724 Decal, Fender Rear, Hood Husg.
34 124925 Nut, Hx, Jam, 3/8-24 Thd. 77 310534 Decal, Reflector Ver Il Hood
35 306563 | Hubcap, Front 78 311728 Decal, Gunsight Cent. Steer Whi.
38 306669 Clip, Hubcap 79 120396 Fiat washer
37 3143888 Assembly, Foot Pad R. H. 80 55273 Nut, 5/16-18
38 304702 Dash, Lower 81 316631 Decal, Model #4140H
39 45263 Screw, Tap, 5/16-18 x 3/8 In.

(*) Order Parts Individually

Part No. 316834

WWW.mymowerparts.com




~ 46" TRACTOR MODEL 4140H

For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TRACTOR REPAIR PARTS

13

Ret. ltem 49&‘ = .
. 7 ;

Part No. 3186834

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TRACTOR REPAIR PARTS
456" TRACTOR MODEL 4140H
ﬁi‘f Part No. Description Iﬁ?f Part No. Description
1 306577 Muffler Bracket 33 304367 Knob, Parking Brake
2 120382 Washer, Reg. Split Lock 40 9796 Transaxle Brkt.
3 309436 Pushnut, 5/16 Bolt Retainer 41 120385 Flatwasher, .250 x .56 x .04
4 35497 Screw, 5/16-18 x 1/2 42 121223 Cotter Pin
5 308950 Electric Clutch 43 313660 Electric Clutch Spring
6 302879 Bearing, Sleeve Sector Gear 44 310259 Bracket-Brake, Neutral
7 47828 Pipe Cap 45 303031 Idler Pulley
8 120377 iNut, 3/8-16 Thd. 46 314738 Clutch Rad
g 45802 Flatwasher, 333 x .87 x .119 47 314786 Idler Arm
10 995338 Screw, 1/4-20 x 5/8 in. 48 310262 Bolt, Shoulder, 5/16-18
11 ENGINE 49 45892 Screw, 3/8-16 x 1-1/2 In.
12 310087 Bolt, Shouider 5/16-18 50 36368 Cotter Pin
13 307174 Nipple, 3/8-18 51 39652 Retainer Belt
14 56472 Deflector Side Out 52 313044 Air Deflector
15 35287 Screw, #8-32 x .3/8 53 313043 Air Deflector
16 305553 Mutfler 54 57569 Wire Retainer
17 126211 Bolt, 5/16-18x5/8 55 305554 Tube, Muffler Exhaust R.H.
18 55273 Nut, 5/16-18
18 308144 Heat Shield
20 305555 Tube, Muffler Exhaust, L.H.
21 308340 Bracket, Front Hanger
22 306562 Key, Square
23 309388 Engine Pulley Assembiy
24 122007 Screw, 5/16-18 x 3/4 In. '
25 120383 Lockwasher, 459 x.78x.12
26 215649 Screw, 7/18-20 x 51/2 In.
27 8910275 Hydro Traction Beit
28 30289 Wave Washer
29 120394 Flatwasher, .406 x.81x.06
30 1498 Nut, 5/16-18
31 309935 Spring, Hydro Brake
32 50947 Screw, 7/16-20 x 51/2 In.
33 138489 External Lockwasher
34 304490 Clutch Brake Pad
35 310258 Clutch Brake Weld Assy.
36 313271 Clutch Brake Arm Bracket
37 310260 Park Brake Lever
38 304217 Parking Brake Red
Part No. 316834

WWW.mymowerparts.com




For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TRACTOR REPAIR PARTS

46" TRACTOR MODEL 4140H

[NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PARTS Use of sarvice/
replacement parts other than original parts
may veoid your wartanty.

iy

28 &
40 BSAG
29 AT~ o
Nl I-! :
ArF Al
-2 4 i
5 1 28
N
68 ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE
Part No. 316834

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TRACTOR REPAIR PARTS
46" TRACTOR MODEL 4140H
lﬁ:y' Part No. Description E:,y_' Part No. Description
1| 304729 | Handle, Deck Engage Lever 52 | 456652 | Pin, Spring
2 1500 | Nut, 1/4-13 53 | 310786 | Reservoir, Hydro
3 | 313271 | Bracket, Clutch/Brake Arm 54 | 180016 | Screw, 1/4-20 x 1/2 In.
4 35497 | Screw, 5/16-18 x 1/2 In. 55 | 120380 | Washer, Split Lock
5| 180018 | Screw, 1/4-20 x .62 In. 56 | 308523 | Fan
6| 120392 | Flatwasher 57 57626 | Washer, Flat
7 51335 | Nut, 1/4-20 58 | 310024 | Nut, Pulley 1/2-20 and 1/4-20
8 | 310356 | Bracket, Shift 59 | 310098 | Pulley, Assy. Hydro
9 71073 | Washer, Flat 60 | 310264 | Shift Red
10 | 121222 | Pin, Cotter 61 | 310179 | Stabilizer Bracket
11 | 310806 | Shift Rod Assembly 62 | 313447 } Coupling
12 | 122145 | Screw, 3/8-16x 1-1/4 In. 63 Transaxle
13 | 120638 | Washer 64 | 102570 | Set Screw
14 1499 | Nut, 3/8-16 Thd. 65 | 180112 | Screw, 5/16-18 x 2.75In.
15 | 122085 | Screw, 5/16-18x 2 1n. 66 | 304123 | Spacer
16 845 | Washer, Flat 67 | 306218 | Arm, Rear Whee! Steer, L. H.
17 49922 | Washer, Friction £8 39728 | Screw, Self-Tap 3/8-16 x 3/4 In.
18 | 29170 | Spring 69 | 313842 | Tie Rod, L.H.
18 | 120393 | Washer, Flat 70 | 308384 | Tie Rod End, L. H.
20 1498 | Nut, 5/16-18 Thd. 71 | 412349 | Nut, Hex, Ctrik, 3/8-24
21 | 310204 | Shift Link 72 | 124925 § Nut, Hex Jam, 3/8-24
22 1 310336 | Spring, Torsion 73 | 304260 { Rod End
23 47453 | Trim 74 | 313643 j Tie Rod End, R. H.
24 | 123418 | Screw, Hx Hd, 1/2-20x 1/2 In. 75 | 306217 | Arm, Rear Wheel Steer, R. H.
25 | 308570 | Hubcap, 8in. 76 | 181648 | Screw, 3/8-24 x 1 3/4 In.
26 | 310813 | Mounting Block 77 | 313641 | Spacer
27 | 308669 | Clip, Hubcap 78 25177 | Washer, Lat 49/64 In.
28 A | Tire and Wheel Assembly 79 | 308719 | Steering Pivot
58276 | Tire 80 | 181839 | Screw, 3/8-24x 1 1/4In.
12467 | Wheel 81 | 313649 | Shaft, Steering Pivot
24167 | Valve System 82 | 421051 | Screw 5/16-24x 1 In.
29 | 315264 | Hub Assembly 83 12319 | Bolt, Shoulder 3/8-24
30 12290 | U-Joint Assembly 84 | 313639 | Rod Assembly, Rear Wheel Steer
31 | 310187 | Mounting Block 85 | 446363 | Washer, Flat 3/8 In.
32 | 189299 | Screw, 5/16-18 x 4-1/2 In. 86 35498 | Screw, Self-Tap 5/16-18 x 3/8 In.
33 | 310227 | Hydrostatic Pump 87 | 451814 | Screw, Self-Tap 5/16-18 x 5/8 In.
34 | 310088 | Shoulder Boit 88 | 302877 | Assembly Sector Gear
35 2483 { Washer 89 | 302878 | Bushing, Sector Gear
36 | 310261 Rod- Relief Valve 80 | 304296 | Screw, 1/2-20x2 3/8In.
37 36311 Pin, Grooved, 1/4 x 1 1/2 In. N 274654 | Nut, Hx, Ctrik 1/2-20
38 | 315267 | Bracket, Steering Pivot, Cuter g2 | 308341 Plate, 4-Whee! Steer Pivot
39 12325 | Bearing 93 | 3083389 | Mut, Jam 3/8-24
40 | 315268 | Bearing 84 | 304116 | Cam Yoke Roller
41 | 456722 | Pin, Spring 1/4 x 1 1/2 In. 95 | 302584 | Arm, Roller Swing
42 21682 | Washer, Flat 96 | 304122 | Shoulder Bolt, Cam Roller
43 12288 | Bushing, Shouldered 97 | 302588 | Shoulder Bolt, Cam Fellower Arm
44 12321 | Bushing, Shouldered Pivot
45 12289 | Pin, Steering Hinge 898 | 120382 | Washer, Split Lock
46 12485 | Bracket, Steering Pivot, inner 99 45602 | Washer Flat
47 | 122017 | Screw, Hx Hd, 5/16-18 x 1 In. 100 | 314511 | Bracket, Rear Pivot
48 | 313644 | Bracket, Transaxle Mounting 101 | 180020 | Screw 1/4-20x.75In
49 | 315823 | Main Frame 102 1 120375 | Nut 1/4-20
50 | 140880 | Screw, #10-32x1/41In. 103 | 302303 | Bearing Spindle
51 | 310180 ! Armspeed Control
Pan No. 316834 (") Order Parts Individually

WWW.mymowerparts.com




For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TRACTOR REPAIR PARTS

46" TRACTOR MODEL 4140H

NOTE: ALWAYS USE ORIGINAL

EQUIPMENT PARTS Usa of servica/ ALL UNNUMBERED
replacament parts other than original ITEMS ARE INTERCHANGEABLE
parts may void your warranty. WiTH OPPOSITE SIDE

Part No. 316834

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TRACTOR REPAIR PARTS
46" TRACTOR MODEL 4140H
ﬁ:}_’ Part No. Description ;fl?: Part No. Description
1 | 306845 | Bracket, Jackshaft 44 56180 | Pin, Hair .091 DIAX1.62LG
2 | 181596 | Screw, 5/16-24X 88 HHC GRS 45 | 303030 |Pulley, Idler BFF 4.00 DIA
3 | 120638 | Washer, HVSPTLK .328X.60X.11 46 | 122194 ! Screw, 3/8-16X2.50 HHC GR2
4 39573 | Screw, 3/8-24X1.00 NYLHHC 47 | 996416 {Washer, Flat .331X1.00X.125
5 | 120382 | Washer, REGSPTLK.393X.68X.10 48 | 305308 |Spacer 31X.687X.390
] 2483 | Washer,.391DX1.25DX.07 49 1499 | Nut, 3/8-16 REGHXCTRLK
7 | 309230 | Bracket, Idler 50 | 311941 | Channel Drawbar
8 40677 | Washer, Flat.640X1.25X.06 51 1498 | Nut, 5/16-18 REGHEXCTRLK
g9 | 302270 | Ring, Retex .58X.05 52 58247 | Nut, Adjust
10 | 302272 | Idier Shaft B3 | 122017 | Screw, 5/16-18 X 1.00 HHC
11 | 302270 | Ring, Retex .58X.05 54 | 302611 | Wheel
12 40677 | Washer, Flat .640X1.25X.06 55 23763 | Bolt, 500 X 1.390 HHSH 2/8-16
13 | 306847 | Bracket, idler 56 1499 | Nut, 3/8-16 REGHXCTRLK
14 | 120638 { Washer, HVSPTLK .328X.60X.11 57 | 304817 | Guard, Belt R.H.
15 | 181596 | Screw, 5/16-24X .88 HHC GRS 58 1502 | Nut, 1/4-20 REGHEXCTRLK
16 | 303030 | Pulley, |dler BFF 4.00 DIA 89 | 120392 | Washer, Flat .281X .63X.065
17 | 122168 | Screw, 3/8-16X1.75 HHC GR2 60 36602 | Boit, 1/4-20X .63 CARR
18 1499 | Nut, 3/8-16 REGHXCTRLK 61 | 304792 | Cover, Belt LH
19 | 310326 | Pulley, Idler 62 1502 | Nut, 1/4-20 REGHEXCTRLK
20 | 120377 | Nut, 3/8-16 REGHXCTRLK 63 | 120392 | Washer, Flat .281X .63X.065
21 | 996416 | Washer, Flat .391X1.00X.125 64 36602 |Baolt, 1/4-20X .63 CARR
22 1346 | Belt Retainer 65 | 180024 |Screw, 1/4-20X1.25 HHC GR5
23 57325 | Bolt, 3/8-16X2.00 CARR 66 | 120392 |Washer, Flat .281X :63X.065
24 | 309107 | Shaft, Assy. Jack 67 50520 | Spacer
25 48562 | Bearing, Ball 68 54569 | Washer, Flat .281X .75X.090
26 | 302142 | Pulley Assy. 69 | 309253 |Spring
27 | 302147 | Spacer Tube 70 | 304733 |Chute
28 | 302242 | Jackshaft 71 | 305251 | Rod, Pivot
23 | 302278 | Spacer Tubing 46" Deck 72 | 314975 | Spring, Torsion
30 | 302279 | Spacer Tube 46" Deck . 73 | 302250 |Belt, V4L
31 ] 120382 | Washer, REGSPTLK.333X.68X.10 74 | 302291 |[Belt, V5L 83.70
32 71015 | Screw, 3/8-24X1 In. 75 | 301484 | Spring, Tension
33 | 302644 | Rod, Lift 48" Deck Long 76 | 315806 |Deck, Mower Assy.
34 | 120238 | Nut, 1/2-13 HEXJAM 77 682439 | Decal, No Step
35 | 109527 | Nut, 1/2-13 .458 SQ 78 68547 | Decal, Cut Hand
36 | 304443 | Clevis 79 56180 | Pin, Hair .09/ DIA X 1.62LG
37 | 300317 | Clevis Pin 3/8 DIA. X 1.0LG 80 | 302963 |Rod, Draw Bar
38 56180 | Pin, Hair .091 DIAX1.62LG
39 | 302899 | Rod, Lift Front Short
40 { 120238 | Nut, 1/2-13 HEXJAM
41 109527 | Nut, 1/2-13 .458 5Q
42 | 304443 | Clevis
43 | 300317 | Clevis Pin 3/8 DIA. X 1.0LG
Part No. 316834 )

WWW.mymowerparts.com




For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TRACTOR REPAIR PARTS
46" TRACTOR MODEL 4140H

R R S R

NOTE: ALWAYS USE ORIGINAL
EQUIFMENT PARTS Use of service/
raplacement parts other than original
parts may void your warranty.

ALL UNNUMBERED

{TEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

Part No. 316834

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TRACTOR REPAIR PARTS
46" TRACTOR MODEL 4140H
ﬁz’f Part No. Description f‘? Part No. Description
1 | 312699 | Support Bracket 46" 27 | 120228 | Screw, 5/16-18 x 5/8 In.
2 | 126211 | Bolt, 5/16-18X .63 CARR 28 | 126211 {Bolt, 5/16-18X .63 CARR
3 | 120228 | Screw, 5/16-18X .63 HHC 29 1498 [ Nut, 5/16-18 REGHEXCTRLK
4 1498 | Nut, 5/16-18 REGHEXCTRLK 30 | 312703 |Bracket Chute Mount
5 | 313229 | Mower Deck 46" Sus. SD 31 | 120228 | Screw, 5/16-18X .63 HHC
6 | 302297 | Quill, Assy 46" Deck 32 1498 | Nut, 5/16-18 REGHEXCTRLK
7 1282 | Nut, 7/16-20 WDFLLK 33 | 312702 |Brace, Skid
8 49562 | Bearing, Ball 34 | 126211 | Carriage Bolt, 5/16-18 x &/8 in,
a 50616 | Dust Shield 35 1498 | Nut, 5/16-18 REGHEXCTRLK
10 56280 | Spacer 36 | 312705 |Lift Suppor Bracket
11 56391 | Quill Pulley BRZ 860 37 1498 | Nut, 5/16-18 REGHEXCTRLK
12 58128 | Spacer, L&RH Quill 38 | 120228 |Screw, 5/16-18X .63 HHC
13 58162 | Casting LH 39 | 314020 | Supponrt Bracket
14 | 302295 | Saddle & Shaft Assy. 40 { 120393 | Washer, Flat .344X .68X.065
15 50634 | Screw, 5/16-18X .87 HX WA TAP 41 1498 {Nut, 5/16-18 REGHEXCTRLK
16 | 312708 | Bracket Gauge Wheel L.H. 42 | 120228 |Screw, 5/16-18X .63 HHC
17 | 120228 | Screw, 5/16-18X .63 HHC 43 | 317071 |Blade, 16.13 High-Lift
18 1498 | Nut, 5/16-18 REGHEXCTRLK 44 2483 | Washer, .381DX1.25DX.07 BELLVIL
19 | 312700 | Bracket Gauge Wheel R.H. 45 39573 | Screw, 3/8-24X1.00 NYLHHCGRS
20 | 120228 | Screw, 5/16-18X3/4 HHC 46 1498 | Nut 5/16-18 REG HEX CTRLK
21 1498 | Nut, 5/16-18 REGHEXCTRLK 47 | 312701 |Clip
22| 312710 { Baffle 46" Deck 48 | 120228 | Screw, 5/16-18 X .63 HHC
23 | 120228 | Screw, 5/16-18 x .63
24 | 126211 | Boit, 5/16-18X .63 CARR '
25 1438 | Nut, 5/16-18 REGHEXCTRLK
26 | 312706 | Baffle RH 46" Deck
Part No. 316834

WWW.mymowerparts.com




For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TRACTOR REPAIR PARTS

46" TRACTOR MODEL 4140H

S REF.
\Q_ MAINFRAME
V% -
FROM FUEL TANK FUEL FILTER
3, 14 &/'ro ENGINE

ALTERNATOR

%—39

23
8 23
NOTE: ALWAYS USE ORIGINAL
ECUIPMENT PARTS Use of servica/ ALL UNNUMBERED
replacement parts other than original ITEMS ARE INTERCHANGEABLE
parts may void your warranty. WITH OPPOSITE SIDE

Part No. 316834

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

TRACTOR REPAIR PARTS
46" TRACTOR MODEL 4140H
ﬁ?,)_' Part No. Description ﬁ:_ Part No. Description
1 57547 Seat Switch 27 310966 Solenoid
2 309285 Switch, Elec/Clutch Actuator 28 120368 Nut, Hx 5/16-24 Thd.
3 55511 Cable, Battery, Negative 29 138485 Washer, Lock 5/16 In.
4 271184 Nut, Hx, Keps, 5/16-18 Thd. 30 271172 Nut, Hx, Keps, 1/4-20 Thd.
5 305702 4-Pin Lampholder 31 1502 Nut, Hx, Ctrik, 1/4-20 Thd.
-] 57444 Tie Cable 32 120854 Screw , 1/4-20 x .63
7 300626 Key, Ignition Switch 33 306694 Battery
8 300193 Nut, Switch 34 302912 Bracket, Battery Hold-Down
9 300194 Boot, Switch 35 310067 Wingnut, 1/4-20 Thd.
10 305720 Switch, Ignition 36 315685 Wiring Hamess
11 300334 Switch, Light a7 300302 Plastite Screw
12 575851 Rod, Battery Hold-Down as 302031 Fuse, 15A-32V
13 47452 Gas Line, 10" {cut to length) 39 41482 Press Clip
14 48672 Clamp, Gas Line 40 315602 Regulator, Sen VoIt B & S With
15 307113 Choke Control Sensor '
16 120622 Nut, Hex, #8-32 Thd. 41 304739 Miniature Hour Meter
17 305701 3-Fin Lampholder 42 308347 Screw, #6-32 x 1/2 In.
18 158585 Screw, Ph Pn, #8-32 x 3/8 In. 43 271482 Nut, #6-32
13 304439 Knob, Throttle Control 44 313430 Nut
20 307362 Throttle Control ' 45 57769 Indicator Bulb
21 159943 Screw, #10-24 X 5/8 In. 46 307056 Voltage Sensor
22 308459 Nut, Hx, Nylon Lock, #10-24 Thd. 47 187745 Screw, 1/4-20 x .75
23 52572 Bulb Headlamp 43 314797 Qil Senscr, B & S Twin Cylce
24 303064 Assembily, Light Wire - 49 160505 Screw, 1/4-20 x .38
25 57211 Switch 50 | - 308201 Beooat, Rubber ( battery cabie)
26 57220 Screw, PnHd, Tap #12x 1/2 in.
Part Na. 316834

WWW.mymowerparts.com |




For Husgvarna Parts Call 606-678-9623 or 606-561-4983

FOR MODELS 4140H & 4140G

mplarmor
@ » Lj:g Alt‘t’“’u?uﬂo_
O stoe | ]

/!

Y 24

%]

[3°.
;
@/4, STAT .
. smrgn :
: L BATT ERY : e
47 4 - CN| . :D
g\ 4 3 o8 —“l RW — f\*‘ d 1/ ) BLw - l — W "
R . I/J 7| BTo. swrtA D .
S‘t ' 9 [3ee B | W OFF PESTON T
L w— | /@ ' %G
’ ] ' ELECTRIC
2l L cLyrer

w H
/6
— ]
l gl /NC‘
9 TRALTION

: \\cwcn SWITCH

\

vaL O

N.O 3

R
NN .

- 7'/
P\ >ﬁr 8 -

WwWWwW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

MODELS 4140H & 4140G CONT. .

W= WHITE

IGNTTION SWITCH
R= RED FUSE-25 AMP B -
B= BLACK SOLENOID
Y= YELLOW BATTERY"
BL= BLUE ALTERNATOR LIGHT

**CLUTCH SWITCH (SAFETY CIRC. HYDRO)
SEAT SWITCH (SAFETY CIRCUIT)

SWITCH, ELECTRIC P.T.O.

CLUTCH SWITCH 9START CIRCUIT)
WARNING LIGHT, CLUTCH & MOWER

ENGINE
- WARNING LIGHT, CLUTCH & MOWI;R

_*PLUG. SEAT SWITCH

BW= BLACK/WHITE
RW= RED/WHITE
WB= WHITE/BLACK
YB= YELLOW/BLACK
WBL= WHITE/BLUE
YBL= YELLOW/BLUE
BLW= BLUE/WHITE

COO\)O\(J\&MPJ»—

—— s
O = S

t

i

—_—
RS

IHHEADLIGHTS
**HOUR METER
" OIL PRESSURE SWITCH
WARNING LIGHT-LOW FUEL
LOW FUEL SWITCH
IlIEAD LIGHT SWITCH
'ELECTRIC CLUTCH
REGULATOR
AFTER FIRE SOLENOID

RODI N re e e a
R = O O 00 ~] Oh

[0

*SWITCI1 PLUG CLOSES CIRCUIT
**IF SO EQUIPPED

WwWWw.mymowerparts.com



	Seat / Rear Fender
	Parts List

	Hood / Front End
	Parts List

	Engine / Clutch
	Parts List

	Steering / Rear End
	Parts List

	46" Deck (p.1)
	Parts List

	46" Deck (p.2)
	Parts List

	Electrical
	Parts List

	Schematic
	List


